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Load Bar to Canopy

Fitment Instructions




LIST OF COMPONENTS

CANOPY




ITE M

NO. PART NUMBER DESCRIPTION QTY.
1 LBM-000-001 LOAD BAR MNT BRKT 4
2 STD Load Bar STD Load Bar ?
3 HEX HEAD BOLT M8 HEX BOLT 8
4 M8 NYLOC NUT M8 NYLOC NUT 12
5 M8 FLAT WASHER M8 FLAT WASHER 12
6 M8x20 CUP SQUARE| M8x20 CUP SQUARE 4

BOLT

BOLT




